


“Sometimes life
is about risking
everything for a
dream no one
can see but you.”



ALWAYS USE NEVERUSE NEVERCARRY NEVER USE
AN APPROVED ON PUBLIC PASSENGERS WITH DRUGS
HELMET AND ROADS OR ALCOHOL
PROTECTIVE
GEAR




g

—JQB0331

MZ.S—Q —JQB0327

JQBOS40

C/) JQB0037

JQB0330

_(® ©—JaBo237
JQB0331 JQBOQOS%

(%2 ) Rear
M2‘5JQBO328

((
JQB0301 (O/:@ JQB0037
/@1

©) '
Jasox0 @~ lo
" ©
JQBO332— Josogosj@

—JQB0332

JQB0237

eADVICE
Qil:
() 350 front
300 rear
@ £ >JQBO333 i ——
— JQB0329 3 g if weather is
@ @ Front @ cold, try
% thinner oil,
JQB0334 N\ if it is very
A;?@M hot, try
_ @f thicker oil.
©4 JQBOS33—\_,
N M2.5(4)
JQB0040—— (X2 ) Rear ~@
) H JQB0335
S 2.6x6x0.5(4) p

Ol

S 7x3.5x1.5(4)

7 N Filling the shock: —JQB0040
ChE) ‘ - First pull down the piston.
=t o - Fill the shock to the brim.
0 7x3x2(8) - Then slowly move the piston up and down to remove excess air. JQBO0S0S JQB0121
- Wait until you can’t see airbubbles in the oil.
= - Tighten the shock cap 1 turn, then push the shaft in leaving 10mm
RN of the shaft exposed.
)/ ‘ - Tighten the cap all the way, excess oil and air will exit through the
U hole in the cap.
Qix1E) JQB0037  Shock Bushings JQB0328  16mm Shock Pistons (Stock in Rear)
JQBO040 Shock Boots JQB0329 16mm Shock Bladder
JQBo121 Rear Springs Medium, 8.5 JQB0330 16mm Shock O ring Set
T“EBAG JQB0229 Front Springs Hard, 7 Coils, 70mm Long JQB0333 16mm Rideheight Adjustment Nut for Shocks and
JQB0237 7mm Ball For Shocks O-ring 2pcs (White Edition)
JQB0254 Complete Front Silk Shocks with Medium JQB0334 Complete Front 16mm Shocks with Springs (2pcs)
n Springs (2pcs) JQB0335 Complete Rear 16mm Shocks with Springs (2pcs)
JQBO0301 Rear Shock Shafts (Long) JQB0340 Front Shock Shafts (White Edition)

JQB0327 16mm Shock Pistons (Stock in Front) JQB0341 Aluminium One-Piece Shock Cap for 16mm Shocks



JQB0066—

HeADVICE

Put some
grease on
the outdrives

o

P 2.5x11.8(2)

=©

SFH M3x10(4)

Ol

O 8.5x1.5(2)

S 6x11.5x0.2(2)

O

S 3.6x12x0.2(4)

Ol

H— JQB0062

JQB0062

JQB0032
JQB0042
JQB0062
JQB0066
JQB0125
JQB0200

| JQB0222

——JQB0125 meADVICE
JQB0032 < ;Ill about
mm over
cross pins
with 5000wt
silicon diff oil
JQB0062——

JQB0125 ——

JQB0200

Diff Cup

Diff Gasket

F/R Diff Outdrive Pair

Diff Gear and Crosspin Set

Bearing 8x16x5 4pcs. For Wheels and Differentials
Differential Crosspins (2pcs)

43/13 Front Crowngear




—JQB0061

JQB0066 ——,
THEADVICE
HEADVICE O !
Put some JQB0032 = ;lll about
rease on @ mm over
s cross pins

the outdrives with 5000wt
( J silicon diff oil

JQBO061—— =~
JQBP061

oL
P 2.5x11.8(2)

= ©

SBH M3x10(4) JQB0200

Ol

O 8.5x1.5(2)
% \>
O
S 6x11.5x0.2(2)
_-\\
(o)

S 3.6x12x0.2(4)

JQB0032 Diff Cup

BB 8x16x5(2) JQB0042 Diff Gasket
JQB0061 Centre Diff Outdrive Pair
minm JQB0066 Diff Gear and Crosspin Set

JQB0125 Bearing 8x16x5 4pcs. For Wheels and Differentials
JQB0200 Differential Crosspins (2pcs)
JQBO303 47t Maingear



H—Joaooez

JQB0066
eADVICE JQB0125
Put some JQB0032 A&
grease on
the outdrives

JQB0062 —=

JQB0062

JQBo062 —g

JQB0224

oC—1]

P 2.5x11.8(2)

= ©

SFH M3x10(4)

Ol

O 8.5x1.5(2)

/7
©)
S 6x11.5x0.2(2)

@

JQB0224

&

S 3.6x12x0.2(4)
SN

@)

BB 8x16x5(2) JQB0032 Diff Cup
JQB0042 Diff Gasket
JQB0062 F/R Diff Outdrive Pair
mmm JQB0066 Diff Gear and Crosspin Set
JQB0125 Bearing 8x16x5 4pcs. For Wheels and Differentials
B JQB0200 Differential Crosspins (2pcs)
JQB0224 43/13 Rear Crowngear

HEADVICE

Fill about
2mm over
cross pins
with 3000wt
silicon diff oil

—JQB0066

—JQB0042




0O ©
Set M4x8(2)

0O

Set M5x4(1)

— G

SFH M4x10(2)

BB 6x13x5(2)

(==N©)

SBH M3x6(1)

= ©

SFH M3x12(2)

N M4(2)
eBAG

meADVICE

Do not
overtighten

check that arms
move freely after

tightening.

JQB0022
JQB0030
JQB0059
JQB0068
JQB0071
JQB0126
JQB0221
JQB0278

/
,7\, —JQB0221

2
T2
=

meADVICE

Make sure the
hingepin moves
freely. Use an
arm reamer if
necessary,

Arm Holder Inserts

Front Gearbox

Centre Outdrive Pair

Inner Hingepins. 61.5mm Front 64.5mm Rear
Gearbox Screws

Bearing 6x13x5 2pcs. For diff pinion

13t Pinion

Complete Front Diff (43/13)

M5x4

o118

Y

®/ “— JQB0059
}3 ——JQB0126

eADVICE

M4 Use a small
amount of glue

to secure the nut
(M4)

JQBO0310 Front-F Arm Holder (White Edition)
JQBO311 Front-R Arm Holder (white Edition)
JQB0338 Front Arms (White Edition)



M3x3

1
o
o}
=}
m
c
=

Set M3x3(2)

e

Set M3x5(2)

/

e
/)
</

; A

SFH M3x10(2)

=

SFH M3x12(2)

M3x8

SBH M3x8(2)

BH M3x14(2)

Swaybar Holders

JQB0031
JQB0306
JQB0313

Front Swaybar 2.3mm (White Edition)
Front Shock Tower (White Edition)

Swaybar Links

JQB0921

eBAG



JQB0001— ()

‘:"E — JQB0920 @
fs?@ Q 0
JQB0049 %%
JQB0054
% JQB0920

Q— JQBO0050

HeADVICE

Fit the link, so the line on the turnbuckle is on
the right. When you turn the link towards
the back of the car, it becomes shorter.

7=
© ’j

N M3(2)

= ©

SFH M3x10(3)

—

BH M3x20(2)

M3x20—@,

M3x20 —. Y > 2 ‘
X @, \ 4

| S |

JQB001 Bodymounts

JQB049 7mm Ball with Nut
“'EBAG JQBO0S50 7mm Ball for Upper Link
JQB054 Turnbuckles, Upper Link
n JQBos7 Servo Saver Top Plate
JQB920 Upper Links



o

M3x3(4)

S M3(2)

= 2l
N M3(4)

(=

BH M4x12(2)

BH M4x20(2)

I—@©)

SFH M3x23(2)

P 2.5x16.8(2)

BB 8x16x5(4)

ieBAG

JQB0070
JQB0072
JQB0073
JQB0125
JQB0163
JQB0304
JQB0321
JQB0322

eADVICE

The bushing JQB-070 stops the bearings from
being crushed when the setscrew is tightned.

If the bearings dont turn freely, after tightening,
add one shim at a time, until they do.

Normally 0-1shims

QD'\
R A——JQB0163
4

JQB0322

Wheel Bearing Spacers JQB0323
Hex Pin and Grubscrew JQB0324
4 3mm Hex with Nut JQB0337

Bearing 8x16x5 4pcs. For Wheels and Differentials
Rear Driveshaft Pair

Front Outer Hingepins

Left CNC Steering Knuckle (White Edition)

Right CNC Steering Knuckle (White Edition)

—JQB0073

M5x4

/\ JQB0072

JQB0304

16 deg. C-hub Left (White Edition)
16 deg. C-hub Right (White Edition)
Steering Knuckle Bushings (White Edition)



eADVICE

You can recognise the
reverse thread screw
by the fact that the
threads do not start at
thehead, there is a

2mm gap.

BB 6x13x5(2)

0o

Set M4x8(2)

N M4(2)

SFH M3x23(3)
I——©

Reverse SFH M3x23(1)
Blag
O [——

BH M3x28(2)

meBAG

HeADVICE
O @ Use a small
amount of glue

@ 1o secure the nut
(M4)

JQB0309

JQB0029

eADVICE

Do not.
overtighten
check that arms
move freely after
tightening.

JQB0068

JQB0339
N\ JQBO0308 O O l O:
JQB0071 @
JQB0022 Arm Holder Inserts JQB0309 Rear Low Antisquat Plate (White Edition)
JQB0029 Rear Gearbox JQB0334 Complete Front 16mm Shocks with Springs (2pcs)
JQB0059 Centre Outdrive Pair JQB0336 One Piece Shock Holder (White Edition)
JQB0068 Inner Hingepins. 61.5mm Front 64.5mm Rear JQB0339 Rear Arms (White Edition)

JQB0071 Gearbox Screws

JQB0126 13t Pinion

JQB0206 Square Insert

JQB0221 Bearing 8x13x5 2pcs. For diff pinion



Set M3x3(4)
O

Set M3x5(2)

ol
N M3(@)
=
SFH 3x8(1)
= ©
SBH 3x8(2)
=
SFH 3x12(4)

© =

BH 3x14(2)

—®

SFH 3x16(4)
) —Y )

SFH 3x18(4)

N

BH 3x28(2)

eBAG

/

JQB0001
JQB0002
JQB0004
JQB0031
JQB0107
JQB0307
JQB0314
JQB0921

JQBO0001

e

W &

Place a grubscrew
in the other screw

hole for added
strength.

HEADVICE

Do not overtighten.
Tighten until the
end of the screw is
flush with the nut.

(O

JQB0921

Bodymounts

Wingmount

Wing (Black)

Swaybar Holders

Wing Shims

Rear Swaybar 2.5mm (White Edition)
Rear Shock Tower (White Edition)
Swaybar Links



M5x4 eADVICE

The bushing JQB-070 stops the bearings from
being crushed when the setscrew is tightned.

If the bearings dont turn freely, after tightening,
add one shim at a time, until they do.

Normally 0-2shims

JQB0163

JQBO305

JQB0163

JQB0070
| JQB0125

JQ]B0073

|

3 M3<2{ TeADVICE

-

Fit the link, so the line on the turnbuckle is on

Set M5x4(2) @ JQB0049 the right. When you turn the link towards
_ the back of the car, it becomes shorter.
7= —JQB0920
(@) @]’ Y]

%-;9050054

N M3(6)

( ?@j\
oC—)

P 26x16.8(2) & — JQB0050 Ve

BB 8x16x5(4)

——@© ' S o

SFH M3x23(2)

[—

BH M3x20(2) JQB0049 7mm Ball with Nut JQB0305 Rear Outer Hingepins
JQB0050 7mm Ball for Upper Link JQB0325 Rear Left CNC Hub (White Edition)
JQB0054 Turnbuckles, Upper Link JQB0326 Rear Right CNC Hub (White Edition)
I“EBAG JQB0070 Wheel Bearing Spacers JQB0339 Rear Arms (White Edition)
JQB0072 Hex Pin and Grubscrew JQB0920 Upper Links
JQB0073 4.3mm Hex with Nut
“ JQB0125 Bearing 8x16x5 4pcs. For Wheels and Differentials

JQB0163 Rear Driveshaft Pair



mHEADVICE

You can recognise the
reverse thread screw
by the fact that the
threads do not start at
thehead, there is a

2mm gap.

|

S M3(4)
O

Set M3x3(2) @/
O Reverse M3x23

Set M3x5(2)

BB 5x8x2.5(2)

= ©
SBH M3x8(3)
= ©
SFH M3x6(3)
=
SFH M3x10(2)
I—
SFH M3x23(1)
— @

Reverse SFH M3x23(1)

SFH M3x35(2)
=
BH M3x28(2)
0) )

SBH M3x12(4)

JQB0043
JQB0106
JaB0128

meBAG
JQB0302

JQB0315
JQB0316
JQBO317

AL =fi

ATTENTION! NOTE OIRECTION

OF BRAKECAMS

JQB0060—

JQB0335

@ 3 . eADVICE

Tighten brakepad screw, then lock with
setscrew. There should be 0.5-1mm play
between pad and screw head.

JQB0302——¢g/

&Y

6:

L=
15

‘ JQB0106

JQB0043
JQB0043
eADVICE
Use threadlock on everything.
Take care when assembling.
® if you do it right, the mount
| will be maintenance free for
M3x3 a whole season.
Brake Pad JQB0318 Centre Diff Mount Top Front (White Edition)
Glass Fibre Brake Disks JQB0319 Centre Diff Mount Top Rear (White Edition)
Bearing 5x8x2.5 Flanged bearing JQB0320 Centre Diff Mount Top Cover (White Edition)
2pcs for Brakes JQB0335 Complete Rear 16mm Shocks with Springs (2pcs)

Brake Cams and Levers (White Edition)
Centre Diff Mount Front (White Edition)
Centre Diff Mount Rear (White Edition)
Centre Diff Mount Plate (White Edition)



& — JaBo127

JQB0097
-
—
— M3x23 %

&__>—13x16x0.1

>JQBoo1a

SM3(2)

S
JQB0051 R
JQB0051
S — JaBo127

S 16x13x0.1(1)

— JQB0097

?.5?] ﬂ meADVICE
J |
/48 mieADVICE i
if it hits th
N M3(2) Right sideguard g f::j‘ fehits the:
Will be attached

later

Ol

BB 6x10x3(4)

= ©

SFH M3x8(1)

=

SFH M3x10(3)

s

O 2x36(2) JQB0018 Plastic Steering Parts JQB0251 THE Flex Chassis, includes 2 Chassis O-Rings
JQB0051 7mm Ball For Steering JQB0271 THE Sideguards, for Flex Chassis
JQB0086 Long Ackermann Plate
“linm JQB0097 Servo Saver Parts
JQB0127 Bearing 6x10x3 4pcs for Steering
l JQB0192 Chassis O-Ring
JQB0211 Alternative Ackerman Plate Set

JQB0225 Bushings for Alternative ackerman plate



JQB0046

S M4(4)

SFH M3x10(2)

SFH M4x12(8)

SFH M4x10(6)

Servo Saver Posts
86mm Centre Dogbone
110mm Centre Dogbone

Bumpers

JQB0100

JQBO019
JQB0046
JQB0101

tHeEBAG



JQB0298

HEADVICE

Fit the link, so the line on the turnbuckle is on
the right. When you turn the link towards
the back of the car, it becomes shorter.

JQB0052
5 JQI|30052
i __ Jaso209
= S
JQB0914 — -y (\%

N M3(9) HeADVICE

[—

SFH M3x12(4)

[——

SFH M3x20(4)

0 )

BH 3x20(1)

Use middle hole.
Note ball orientation

JQB0052 7mm Ball For Steering (Outer)
JQB0209 Steering Turnbuckle Short (Oldschool Ackerman Plate) 2Pcs
THEBAE JQB0298 CNC Servo Arm for 2013 RadioTray (Hitec)
JQB0343 Front Chassis Brace
K JOB0914  Steering Links



oo

Set M3x3(1)

o)

S M3 (10)

=

SFH M3x10(4)

=

SFH M3x8(1)

(=¥

SBH M3x6(2)

= ©

SFH M3x12(3)
m—
SFH M3x15(8)

—

SFH M3x23(2)

JQB0032
JQB0291
JQB0292
JQB0293

eBAG

— JQB0291

JQB0293 M3x6—

ATTENTION!
NOT INCLUDED
IN THE KIT.

POWER SWITCH

M3x12 2 M3x10

3x1
M3x15 \ Ve

/\ \
o /“’ \ % ® % 5
e SXS) o ®
9.%0 O * ¢ ¢ 2
P v O w %
N\ \ 0 &

@] 3 o®

s

M3x12 _
M3x15 1

i
M3x12
M3x10 |
M3x15

Diff Cup

2013 Front Radio Box
2013 Rear Radio Box
Throttle Servo Holder



eADVICE

l?%—JQBOOS?:
JQB0053 JQB/OOSS g"@
g &=

M3x10—'
e

5
Q80294 — \Q
D
(=)
JQB0053 —%

Cut a 5mm piece of fueltubing to fit between the ball and the collet. When assembling, gently move the collet
towards the lever until the caliper starts pushing on the brakepad, and tighten the setscrew in the collet. Brake

bias is set by moving the aluminium collets. A good starting point is a 50/50 bias, where both front and rear

wheels brake the same amount. For more steering and a more aggressive feel, try reducing the front brake so it
doesnt lock the wheels, and run full lock on the rear.

JQB0025

©

]

Set M3x3(4)

|

S M3 (3)

=

SFH M3x8(2)

= ©

SFH M3x10(1)
=
SFH M3x12(2)
| \ﬂ'ﬁﬁ
[ {(O)

P

SBH M3x8(4)

= ©

SBH M3x15(1)

by

JQB0025
JQB0053

TeBAG JQB0055
JQB0288

l JQB0294
JQB0914

Throttle Linkage Kit

6mm Balls for Steering Link

Turnbuckles, Steering

Long throttle linkage and Bent brake linkage
2013 Throttle servo arm set

Steering Links

M3x15



meCLUTCH

1.0mm

I
JaBO132—gl >
JQB0130 — s

JQB0129 ——

MOUNT EMNGIME IN FCRWARD POSITION.
FORWARD MOLES. WITH ARROWS POINTING BACK.

& B (% ce Soe © P)
©|
T EFCoO® coe o
S M3(1) ( 'Jo)
O |
S 5x7X0.2(6)
©|]
k:;/
BB 5x10X4
= ©
SFH M3x8(1)
© [=
BH M3x10(4) JQB0088
© (=D
BH M3x14(4) JQB0088 Engine Mount Set
JQB0129 Flywheel with nut and collet
EB m JQB0130 7075 Black Clutch Shoes with springs, 3pcs for 3-shoe clutch
TH JQB0133 1.1mm spring for 3-shoe clutch
M JQB0167 15t Clutchbell with 2pes 5x10 bearing




S M3(2)
|
SFH M3x10(2)

m—

SEH M3x15(2)
B ©

SBH M3x6(2)

Yoty
Q)
\ A

SBH M3x8(1)
| [ ()

SBH M4x8(4)

tHeEBAG

JQB0026
JQB0039
JQB0262
JQB0300

Fueltank posts

Fueltank Grommet
Fueltank, with O-Ring Seal
Tank Puller Set (2Pcs)

mHeADVICE

Adjust the gearmesh so the gears have a small
amount of play, and low noise when spinning.

tHeADVICE

Assemble TankPull
without screw!

o)
aéy——JQBDOZG
ey

I

ﬁ“‘;f?' B

M3XN



meAIRFILTER

0 ©

Set M5x4(1)

= ©

SFH M4x10(1)

= ©

SBH M3x8(1)

={0)

SFH M3x8(1)

M5x4 —@ JQB0103
7

 ™eADVICE
Remember to oil
the airfilter!

JQB0028 Airfilter Holder
JQB0103 Pipe Holder
JQB0124 Airfilter Foam Inner and Outer 4pcs

. .FORGOT TO INSERT THE BRAKEDISKS"” 20



Wheel Nuts

JQB0074
JQE100

Body, Window Sticker

tHeEBAG



THECar White Edition - SET UP ADVICE

Explaining to someone how to set up a car is extremely difficult, because the V
subject is very complicated, and no one can claim to know exactly what is
going on at all times, and how things actually work. Car set up is constant
searching, learning, and work-in-progress. We have tried to gather the most
valuable information for you and compress it here into an as short as possible
and as simple as possible set up guide. For more in depth explanations and
theories please read our guides on our website.

One thing to keep in mind, is that the setup changes can have differing effects
on the handling depending on traction levels of the track, and the driver's
driving style and skill level. To truly get the most of this and other guides, and
for you to understand how to set up the car, there are no shortcuts. You need
to take the time to try changes one by one, record laptimes, and note down
what you feel happens. Repeat this over and over at different tracks. Read this
and other guides over and over. Then repeat again. This is the only way. Good
luck!

THE Golden General Truths

*There is no reason to feel overwhelmed with setup options. Just because
they are there does not mean you have to try them all. Stick to the standard
set up if you don't want to experiment. We have spent an enormous amount
of time developing this car to where the standard set up will work well for
anyone on any track. If you realise you want the car to do something different,
check our Brainstorming section in this manual for a simple idea or two to try.

*If you get lost, revert back to our standard set up. You will always find our
most up to date standard setup on our website. We are constantly improving
it.

*Camber tends to work the best when it is 0.5-1.5 degrees on the front, and

1.5-3 degrees on the rear. If you want to really feel the effects of camber, and
find your very own sweetspot, have your mechanic make changes quickly in
pit lane, and keep on driving until you find a setting that you are most com-
fortable with. You just need to turn the link 90 degrees at a time.




THECar White Edition - SET UP ADVICE

*For the adjustable weight distribution, arrows back on mount, front mount-
ing holes is a very good general setup (stock setting). It works everywhere. For
a very “jumpy” tight track, moving the engine all the way forward (arrows and
engine forward), may be better.

*The upper links, with which you set the roll centre of the car, are arguably the
most complicated to explain and to understand. Here track conditions and
driver input play a large roll. A driver that pushes the car to the level “X" may
prefer a certain setting, while another driver pushing it beyond level “X" may
cause the car to do unexpected things due to the setting only being good to a
certain point. The traction level of the track may also cause similar situations.

In general, a shorter, or more angled (lower on the inside than outside) link
will make the car more aggressive, responsive, and will provide more traction
up to a point, after which it goes away suddenly. A longer or less angled link
will make the car more stable, and less responsive, and will provide more even
traction, with the loss of traction happening more smoochtly, but it will also be
harder to save it, and get back in control.

A few tips: From the standard setup, on a high traction track, shorten the rear
link to the middle column on the tower. It will help to keep the rear from
squatting, leaning, or losing traction, you will be able to push the car harder.
On a medium to low grip track, make it long on the tower.

On the front, for smoother steering, lengthen the front link, even to the point
where it is inner column on the tower, and outer on the hub. When you do
this, it is also a good idea to inrease the angle of the link at least one hole from
where you had it when it was short.

*Whatever you need, just ask us. We are here to help you.













el NSERTS

REAR HUB INSERTS REAR TOE SQUARE INSERTS

-~

O

v

: F' 1r NS R Y W
[ C L g )
I. §°@ . g@ ﬂ. k A N | JLQ.J
r N

@) -
. L - s. L >
o ] [=] [5) Q 22 ) [} i A T Y I
L 50 O Q‘@ L Wt & J\ PN VAN > i O
0.8/ 0\/ 0\ /08 o s 1 1 % '
L o, AN FaN AN A
£ f s hY i o Y il ™y

O-[-O

0.3 0 (881 f
QY| OF O |0 o \
o o 0 o ;

N

EJ\Q‘JL
(@]
@)
J\_& I
O
il
O
g

O

.,
-~

0o

]
O

9]

1Y/0.5 O (0.8 T Wi -

5 o — - = |g= Q

io] ; 3 O i O i O = O
RIGHT3.5 3 2.5 2.5 3

3 2

LEFT RIGHT 25 25

RIGHT3.5

— W
i

The idea of square toe in inserts is to be able to set the height of the rear arm
while maintaining the same antisquat and toe angles. Lowering the arm will
result in a softer car, that rolls more and has more rear traction. Raising the
arm makes the rear end act stiffer, and lowers the grip level. The distance be-
tweenaOanda0.5insertis 0.5mm, 0 and a 1 insert 1mm, and 0.5 and 1 insert
0.5mm. A change of 0.5mm in arm height is already noticable! The most
common settings are the middle row, and 0.5 above or below this.

With the 0 insert for antisquat, and the middle row of the toe in insert, the
antisquat is 1 degree. Knowing this you will always be able to calculate the
amount of antisquat you run, starting from the middle settings in each holder
which result in 1 degree. For example, raising the antisquat insert to nr 1 hole
up, increases the anti- squat to 2 degrees. If you then lower the square insert
to 0.5 down, it makes it 2.5 degrees antisquat, and so on. The most common
settings are 1, 1.5 and 2 degrees of antisquat.

For the toe in, the stock setting is 0.5 insert hole out. This results in 3 degrees
of toe in. The angles/inserts work just like for antisquat, so going to nr 1 hole
out, increases toe in to 3.5 degrees.

Unfortunately our knowitall designer had a bit of a bad day when designing
the markings for the inserts, and they don't really make any sense at all. The
best way to understand what is going on, is to either keep the manual handy,
or look at the back side of the inserts, there you can easier see the placement
of the hole, if it is in the middle, half way to one side, or all the way. We would
like to apologise for the inconvenience, and would like to let you know that
our knowitall designer has been punished.




meBRAINSTORMING SESSION

More Overall Steering:

More Steering Into the Corner:

White Edition

Frant shock middle or inside
on the arm,

White frent spring.

5000 front diff oil,

Short rear arm, with inside
column for rear link on hub,
0.5 square insert, middle row,
hole tawards inside.

Oinsert in F-F arm holder,

General

Lower shock mounting inon
arm.

Thinner all in front shocks,
Softer front springs.

Stiffer rear springs.

Short rear upper link.
Langer frant upper link.
Thinner or no front swaybar.
Less rear togin,

White Edition

Ackermann in middie or fear
hale,

3000 fromt diff.

Less caster,

Front shocks outer on tower.
Frant link in lowest hole In
ridd|e column on tower.
Frant link middle row, inner
cofumn an hub.

General

Thinner il in front diff.

Less caster,

Stand up frant shocks on tawer.
Front upper link down on tower.
Steering link back on Ackermann
plml(’

More Steering Mid-t

o-Exit of the Corner

Less Overall Steering:

White Editian

7000 front diff

16 degree caster {stack]
Steering link in front hola on
ackermann plate.

General

Thicker ail in front diff.
More caster.

Lean front sheck position in
on tower.

Steering link forward on
ackermann plate.

White Editlon

Front shack, lower outer on
tower, outer on arm.

0.5 or 1 rear hub insert.

2.5 front swaybar.

Long rear arm. Link in middle
column for average steering, link
in outer column for minimum
steering.

Rear link top inside on tower,

4000 rear diff.

General

Front shock out on arm.
Thicker front shock oil.

Stiffer front spring.

Thicker ail i front diff.

Thicker front swaybar.

Mare rear toe-in,

Long rear upper link.

Raise front upper link on tower.

Less Steering Into The Corner:

Less Steering Out of The Corner

White Editian

7000 front diff oil.

Front shock in outer hole on arm.
Steering link in front hole of
ackermann plate.

Maximurn front kick up.

General

Thicker front diff oil.

Thicker front swaybar,

Front shock further out on arm,
Steering link forward on
ackermann plate.

White Edition

3000 front diff oil.
0 insert FF arm holder.
Lass caster

General

Thinner front diff oil.
Less kickup,
Less caster.

16 degree caster {stock) Mare kickup.
More Rear Traction: Better Bump Handling:
White Edition General White Edition General

Q.5 or 1rear hubinsert, Even
more grip if you raise the hole,
so insert with dot at top

With above insert setting, run
top row on tower (Inside column)
anel hub, or middle row on tower
(Inside column) and hub.

Lang rear arm, Link in middle
column for goed arip, link in
outer colurnn for eyen more grip.
0.50r 1 square insert hole out for
toe in (3 or 3.5 degrees).

0.5 hole down square insert
lowering rear arm 0.5 from
middle, 0.5 hole down for
antisguat.

Lean rear shock in one hole from
midele (stock).

5000 or @ven 3000 in centre diff.

Long rear upper link.

Raise upper link on tower
compared to hub, but never so
that the vertical distanice
between inner hingepin and
upper link is bigger than the
vertical distance between top

Lower complete upper link.
More rear toe-in.

Thinmer diff cils.

Lean rear shocks in on tower,
Larger hales, or more halesin
Piston.

link on hub and outer hingepin,

Stock shock setup, but try 1 step
softer springs.

Lean shocks down bie hole on
towers {specially rear).

Max droop.

Lower hale for front arm on
Chub

Lower holes for rear hub insert
{dot down, or no dot, hole
lowest poirit).

Adjust shock oil to temperature.
[Read THE Guide)

Lean shocks over on tower.
Thinner diff oils.

More rideheight.

Mare downtravel.

Mare kickup.

Cut tyre pins inside and outside,




meBRAINSTORMING SESSION

More Acceleration and Forward Traction:

More Stability in Long Sweeping Corners:

White Edition

7-7-3,er 10-10-4 diff ails.
Upper hole for frant arm on

General

Thicker ail in diffs.
Longer upper links

White Edition

2.5 front swaybar.
2601 2.7 rear swaybar,

General

Stiffer front springs.
Stiffer swaybars.

hole out from middle (stock).
Increase antisquat to 1 insert
with hole up.

400/350 shock ails.

Stiffer shock springs.

Thicker shock oll

Smaller piston holes;

More antisquat.

Mare downtravel (specially front)
Mare kickup.

C hub. {=xcepton high traction), 7-7-3 diff oils. Thicker ails in diffs.
Upper holes for rear hub insert Smaller clutchbell, larger main
(middle, or dot up). gear.
On a high grip trdck, shorten the Thicker dutchsprings.
rear link on the tower.
Or a lmose track, lengthen
the rear link on the tower.
Better Jumping Ability: What to do first on a high traction track:
White Edition General White Edition General
Raise rear shocks out to one Stand up shocks. Move frant shock out an lower Front shock out an arm for

Ari

Lawer hale for front arm on C hub
Lawer holes for rear hub insert
(dot down, or no dot, hale
lowest point).

Shorten rear upper link to
middle column rear tower.
Reduce downtravel to
53mrm/63mim with tyres on,
2.5/26 0r 2.7 swaybars.

Rear toe bn middle setting

(W insert hole in middle,

2.5 degrees) or 005 hole in,

calmer steering,

Stiffer swaybars for reduced roll
and less grip.

Less rideheight for less grip and
reduced chance of traction rolling.
Smaller piston holes or thicker
shackoil for less grip and calmer
handiing.

What to do first on a low traction track:

White Edition

Irner column for rear link

on tower.

0.5or even | rear hubinsert,
0.5 hole out or even 1 hole out
for toe in.

L.ean rear shocks over to | hole
in from middle.

General

Lean shocks over for mare grip
and easier handling.

Larger piston holss, or thinner
oll for more grip and less
response that can break traction.
Long upper links, for mare roll
and grip.

Mare rideheight for more grip,




THE Next Chapter Begins...



